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1. Technical Information

Note: Provide by applicant.

1.1. Applicant and Manufacturer Information

Applicant: Linkplay Technology Inc.
8F-8036, Qianren Building, No.7, Yingcui Road, Jiangning

District, Nanjing, China

Applicant Address:

Manufacturer: Linkplay Technology Inc.
8F-8036, Qianren Building, No.7, Yingcui Road, Jiangning

District, Nanjing, China

Manufacturer Address:

1.2. Equipment Under Test (EUT) Description

Product Name: WiiM Pro Hi-Res Audio Streamer

Sample No.: 4#
Hardware Version: V03
Software Version: 4.7.433055
Modulation Technology: OFDM

Modulation Mode:

802.11a, 802.11n (HT20), 802.11n (HT40)
802.11ac (VHT20), 802.11ac (VHT40), 802.11ac (VHTS0),

Operating Frequency Range:

5180MHz-5240MHz; 5260MHz-5320MHz;
5500MHz-5720MHz; 5745MHz-5825MHz

Channel Number: Refer to 1.3
Antenna Type: PIFA Antenna
Antenna Gain: 2.41dBi
AC Adapter
Brand Name: N/A
Model No.: MDY-08-EZ
Accessory Information: Serial No.: N/A
Rated Output: 5V=2A
Rated Input: 100-240V~50/60Hz, 0.35A
Manufacturer: Jiangsu Chenyang Electron Co.,Ltd.

Note 1: The test results of all conducted test items please refer to the module FCC test report
(Report No.: SZ20110203W04, FCC ID: 2ANOG-A98M), which issued on December 18, 2020 by
Shenzhen Morlab Communications Technology Co., Ltd. We only recorded the radiated test result

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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in this report.
1.3. Modulation Type and Data Rate of EUT
Bandwidth Modulation | Modulation ]
Mode Data Rate RU Size
(MHz) Technology Type
DBPSK
802.11a 20 OFDM DQPSK | 1/2/5.5/11Mbps N/A
CCK
BPSK
20/40 QPSK
802.11 OFDM MCS0~MCS7 N/A
"|  (HT20/40) 16QAM
64QAM
BPSK
20/40/80 QPSK
802.11 OFDM 16QAM MSC0~MCS9 N/A
8¢ | (VHT20/40/80) Q
64QAM
256QAM

Note1: The worst-case mode(black bold) in all data rates has been determined during the pre-scan,

only the test data of the worst-case were recorded in this report.
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1.4. The Channel Number and Frequency

(U-NII-1) 5180MHz-5240MHz

Bandwidth Channel Frequency (MHz) Channel Frequency (MHz)
36 5180 40 5200
20MHz
44 5220 48 5240
40MHz 38 5190 46 5230
80MHz 42 5210
(U-NII-2A) 5260MHz-5320MHz
Bandwidth Channel Frequency (MHz) Channel Frequency (MHz)
52 5260 56 5280
20MHz
60 5300 64 5320
40MHz 54 5270 62 5310
80MHz 58 5290
(U-NII-2C) 5500MHz-5720MHz
Bandwidth Channel Frequency (MHz) Channel Frequency (MHz)
100 5500 105 5520
108 5540 112 5560
50MHz 116 5580 120 5600
124 5620 128 5640
132 5660 136 5680
140 5700 144 5720
102 5510 110 5550
40MHz 118 5590 126 5630
134 5670 142 5710
80MHz 106 5530 122 5610
138 5690
(U-NII-3) 5745MHz-5825MHz
Bandwidth Channel Frequency (MHz) Channel Frequency (MHz)
149 5745 153 5765
20MHz 157 5785 161 5805
165 5825
40MHz 151 5775 159 5795
80MHz 155 5775

Note 1: The black bold channels were selected for test.
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1.5. Test Standards and Results

REPORT No.: SZ22090252W04

The objective of the report is to perform testing according to 47 CFR Part 15 Subpart E (U-NIl band)
for the EUT FCC ID Certification:

No. | Identity Document Title
1 47 CFR Part 15(5-1-14 Edition) Radio Frequency Devices
Test detailed items/section required by FCC rules and results are as below:
Method
No. | Section Description Test Date Test Engineer | Result | Determination
/Remark
Antenna
1 15.203 , N/A N/Anote1 N/A N/A
Requirement
ANSI Duty Cycle of
2 the Test N/A N/Anote N/A N/A
C63.10 _
Signal
Maximum
3 15.407(a) | Conducted N/A N/Anote N/A N/A
Output Power
15.407 Emissi
4 (@) | Emission N/A N/Avctet N/A N/A
(e) Bandwidth
Peak Power
5 15.407(a) | Spectral N/A N/Anote N/A N/A
Density
Frequency
6 15.407 N/A N/A N/A N/A
9 | stabiity Notet
7 15.407(h) | DFS N/A N/Anote2 N/A N/A
Conducted
8 |15.207 onducte Oct. 29,2022 | FanZehang | PASS | No deviation
Emission
Restricted
9 15.407(b) | Frequency Oct. 29, 2022 Gao Jianrou PASS No deviation
Bands
Radiated
10 15.407(b) _I ) Oct. 30, 2022 Gao Jianrou PASS No deviation
Emission

Note 1: The test results of all conducted test items please refer to the module FCC test report
(Report No.: SZ20110203W04, FCC ID: 2ANOG-A98M), which issued on December 18, 2020 by
Shenzhen Morlab Communications Technology Co., Ltd.
Note 2: The test results of DFS test items please refer to the module FCC test report

(Report No.: SZ20110203W05, FCC ID: 2ANOG-A98M), which issued on December 18, 2020 by

Shenzhen Morlab Communications Technology Co., Ltd.
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Shenzhen Morlab Communications Technology Co., Ltd.

Note 3: The tests of Conducted Emission and Radiated Emission were performed according to
the method of measurements prescribed in ANSI C63.102013.

Note 4: Additions to, deviation, or exclusions from the method shall be judged in the "method
determination" column of add, deviate or exclude from the specific method shall be explained in
the "Remark" of the above table.

Note 5: When the test result is a critical value, we will use the measurement uncertainty give the

judgment result based on the 95% confidence intervals.

1.6. Environmental Conditions

During the measurement, the environmental conditions were within the listed ranges:

Temperature (°C): 15-35
Relative Humidity (%): 30-60
Atmospheric Pressure (kPa): 86-106
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Http://www.morlab.cn E-mail: service@morlab.cn

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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N 4
2.47 CFR Part 15E Requirements

2.1. Conducted Emission

2.1.1. Requirement

According to FCC section 15.207, for an intentional radiator that is designed to be connected to the
public utility (AC) power line, the radio frequency voltage that is conducted back onto the AC power
line on any frequency within the band 150kHz to 30MHz shall not exceed the limits in the following
table, as measured using a 50uH/50Q line impedance stabilization network (LISN).

Conducted Limit (dBpV)
Frequency Range (MHz) ,
Quai-peak Average
0.15-0.50 66 to 56 56 to 46
0.50-5 56 46
5-30 60 50

Note:
(a) The lower limit shall apply at the band edges.
(b) The limit decreases linearly with the logarithm of the frequency in the range 0.15 - 0.50MHz.

2.1.2. Test Description

Test Setup:
£ 40cm >
EUT
S 2
: < 80cm > Pulse Limiter
< 80cm >4 LISN
0 o— Receiver
V]

L

The Table-top EUT was placed upon a non-metallic table 0.8m above the horizontal metal
reference ground plane. EUT was connected to LISN and LISN was connected to reference

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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Ground Plane. EUT was 80cm from LISN. The set-up and test methods were according to ANSI
C63.10: 2013.

REPORT No.: SZ22090252W04

2.1.3. Test Result

The maximum conducted interference is searched using Peak (PK), if the emission levels more
than the AV and QP limits, and that have narrow margins from the AV and QP limits will be
re-measured with AV and QP detectors. Tests for both L phase and N phase lines of the power
mains connected to the EUT are performed. Set RBW=9kHz, VBW=30kHz. Refer to recorded
points and Plot below.

Note: Both of the test voltage AC 120V/60Hz and AC 230V/50Hzwere considered and tested
respectively, only the results of the worst case AC 120V/60Hz were recorded in this report.

A. Test Setup:

Test Mode: EUT+Adapter +BT TX

Test Voltage: AC 120V/60Hz

The measurement results are obtained as below:

E [dBuV] =Ur + Lcable loss [AB] + Aractor

Ur: Receiver Reading

Aractor: Voltage division factor of LISN

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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B. Test Plot:

REPORT No.:
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0 t t } t —t—t—+— —4 {
150k 1™ 10M 30M
Frequency[Hz]
— QP Limit — AV Limit — PK — AV
@ QP Detector #* AV Detector
(L Phase)
Fre. Emission Level (dBuV) Limit (dBuV) _ .
No. Power-line | Verdict
(MHz) Quai-peak Average Quai-peak Average
1 0.1636 54.65 31.08 65.28 55.28 PASS
2 0.2533 49.58 31.56 61.65 51.65 PASS
3 0.3482 44 .47 29.07 59.01 49.01 Li PASS
ine
4 0.3796 43.70 30.97 58.29 48.29 PASS
5 0.5008 41.96 29.72 56.00 46.00 PASS
6 0.8556 46.09 33.75 56.00 46.00 PASS
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Frequency[Hz]
— QP Limit — AV Limit — PK —_ AV
e QP Detector #* AV Detector
(N Phase)
NG Fre. Emission Level (dBuV) Limit (dBuV) Power-line | Verdict
(MHz) Quai-peak Average Quai-peak Average
1 0.1679 56.62 30.68 65.06 55.06 PASS
2 0.1995 52.90 29.53 63.63 53.63 PASS
3 0.2263 52.18 28.46 62.58 52.58 Neutral PASS
4 0.3482 42.60 24.98 59.00 49.00 PASS
5 0.3794 44.71 25.70 58.29 48.29 PASS
6 0.8568 45.13 31.82 56.00 46.00 PASS
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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2.2. Restricted Frequency Bands

2.2.1. Requirement

The peak emissions outside of the frequency bands of operation shall be attenuated in accordance
with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside of the 5.47-5.725
GHz band shall not exceed an EIRP of -27dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:

(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below the
band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from
25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz
above or below the band edge, and from 5 MHz above or below the band edge increasing linearly
to a level of 27 dBm/MHz at the band edge.

The following formula is used to convert the equipment isotropic radiated power(e.i.r.p.) to field
strength (dBpV/m);

& — 1000000 % 43037
3

WM

where P isthe EIRP in Watts

Therefore: -27 dBmMHz = 68 .23 dBUV/m

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §
15.209. According to FCC section 15.209 (a), except as provided elsewhere in this subpart, the
emissions from an intentional radiator shall not exceed the field strength levels specified in the
following table:

Frequency (MHz) Field Strength (uV/m) Measurement Distance (m)
0.009 - 0.490 2400/F(kHz) 300

0.490 - 1.705 24000/F (kHz) 30

1.705 - 30.0 30 30

30 - 88 100 3

88 - 216 150 3

216 - 960 200 3

Above 960 500 3

For Above 1000MHz, the emission limit in this paragraph is based on measurement
instrumentation employing an average detector, measurement using instrumentation with a peak
detector function, corresponding to 20dB above the maximum permitted average limit.

In addition, radiated emissions which fall in the restricted bands, as defined in Section 15.205(a),
also should comply with the radiated emission limits specified in Section 15.209(a)(above table).

2.2.2. Test Description

Test Setup

Test Antenna+

=1lm . dm=

[
+t
R

Tum Tables - - g
= 180cm =

AT
o

Feceivers — Preamplifier+

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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The EUT is located in a 3m Semi-Anechoic Chamber; the antenna factors, cable loss and so on of
the site as factors are calculated to correct the reading.

KDB 789033 Section H) 3)5)6(d)) was used in order to prove compliance

For the Test Antenna:

Test Antenna is 3m away from the EUT. Test Antenna height is varied from 1m to 4m above the
ground to determine the maximum value of the field strength.

2.2.3. Test Result

The lowest and highest channels are tested to verify Restricted Frequency Bands.

The measurement results are obtained as below:

E [dBUV/m] =UR + AT + AFactor [dB]; AT =LCable loss [dB]'Gpreamp [dB]

Ar: Total correction Factor except Antenna; Ugr: Receiver Reading

Gpreamp: Preamplifier Gain; Aracior: Antenna Factor at 3m

Note 1: Restricted Frequency Bands were performed when antenna was at vertical and horizontal
polarity, and only the worse test condition (vertical) was recorded in this test report.

Note 2 All test modes and bandwidth were considered and evaluated respectively by performing
full test, only the worst data were recorded for each bandwidth.

802.11a Mode

A.Test Verdict:

Detector Receiver Max.
Frequency Reading A Aractor Emission Limit )
Channel | (\MHy) ay | Ve | @) |@B@sm| E | (@Buvim) Verdict
(dBuV) (dBuV/m)
36 | 512068 | PK | 4544 |-1954| 3220 | 58.10 74 | PASS
36 | 5150.00 | AV 34.86 |-1954| 3220 | 47.52 54 | PASS
64 | 535000 | PK | 4759 |-18.80| 3220 | 60.99 74 | PASS
64 | 535066 | AV 3428 |-18.80| 3220 | 47.68 54 | PASS
100 | 5459.51 PK | 4571 |-1920| 3220 | 5871 74 | PASS
100 | 5470.00 | AV 34.02 |-1920| 3220 | 47.02 54 | PASS
144 | 572640 | PK 5289 |-19.20| 3220 | 65.89 | 6823 | PASS
149 | 572500 | PK | 4098 |-19.01| 3220 | 5417 | 12223 | PASS
165 | 5925.00 | PK | 41.87 |-19.01| 3220 | 5506 | 6823 | PASS

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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B.Test Plot:
ri Keysight Spectrum Analyzer - Swept SA ===
RL | RFPRESEL [50Q DC SENSE:INT] /M ALIGN OFF |07123:58AM Nov02, 2022
Marker 1 5.129680000000 GHz ) Avg Type: Voltage
PNO: Fast (5 T1rig: FreeRun Avg|Hold:>100/100
o
IFGain:Low Atten: 10 dB Select Marker
>
1
[ |
Normal
Emrmmaa |
Deilta
|| |
Fixedl>
[ ) |
Res BW (CISPR) 1 MHz #VBW 3.0 MHz Off
MKR| MODE TRC| SCL X ¥ FUNCTION FUNCTION WIDTH FUNCTIONVALUE  ~ |
N 1] f] 512068 GHz|  abdsadeuv| [ |
PA N |1 f|  515000GHz|  44104dBwv| | [ ]
I ;

Properties»
| |

(PEAK, Channel 36, 802.11a)

ri’. Keysight Spectrum Analyzer - Swept SA = | ]
i RL | REPRESEL [ 500 DC SENSE:INT, MALIGN OFF [ 07:24:30 AM Nov 02, 2022

.Marker 1 5.146680000000 GHz Avg Type: Voltage

) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 10 dB Select Marker
»
1
10 dBidiv Refl 106.99 dBUV | |
Log T
Normal
T |
Delta
st |
Fixedl>
e |
Res BW (CISPR) 1 MHz #VBW 750 Hz Off
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE  ~ |
N 1 11F] 514668GHz| aarsedBuy| | | - — W
PN [ 1] 5.150 00 GHz 34862dBwV) [ [ 1
Y -
i- - Properties»
5 E
8
> |
g More
10 1 of 2

(AVERAGE, Channel 36, 802.11a)
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Fﬁ Keysight Spectrum Analyzer - Swept SA

RL | RFPRESEL | 50Q DC SENSE:INT] |U?135:38AM Nov 02, 2022
Marker 2 5.350940000000 GHz
PNO: Fast G
IFGain:Low
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Avg Type: Voltage
Avg|Hold:>100/100
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1 “l]l]_IEﬂEEEIE 47 5:5 dBwv| [ ]
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FUNCTION FUNCTION WIDTH FUNCTION VALUE =
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Select Marker
2

e |

Normal

Delta

Fixedl>

“o I
E
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(PEAK, Channel 64, 802.11a)

rn Keysight Spectrum Analyzer - SWEptSA

SENSE:INT]|

ALTGN OFF

|D?135:55 AM Nov 02, 2022

= Trig: Free Run

Avg Type: Voltage
Avg[Hold:>100/100

=R |

MORLAB
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MKR| MODE| TRC| SCL FUNCTION

[l N [1]7] 5 350 00 GHz 34256 =TT N
[ 5.35066 GHz] 34280dBwV] | 0 0000000 ]
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Fﬁ Keysight Spectrum Analyzer - Swept SA [E=n|= =T

RL | REPRESEL | 50Q DC SENSE:INT] M ALIGN OFF |10155:23AMOCI3EI,ZDZZ
Marker 1 5.459510000000 GHz . Avg Type: Voltage %

REPORT No.: SZ22090252W04

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 10 dB Select Marker
>
1
10 dB/div  Ref 106.99 dBpV P s |
Log T
Normal
e
Delta
T |
Fixedl>
s ||
Off
MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE  « |
1 mnn—m‘mma 45. 713 T N A I | S—
P N [1]f] 5.470 00 GHz 45319dBwv| [ [ ]
Properties»
||

(PEAK, Channel 100, 802.11a)

rn Keysight Spectrum Analyzer - SWEptSA

SENSE:INT M\ ALTGN OFF [10:57:17 AMOct 30, 2022
Avg Type: Voltage

=R |

) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 10 dB Select Marker
>
1
10 dBidiv  Ref 106.99 dBUV | |
Log T
Normal
e |
Delta
e |
Fixedl>
e |
Res BW (CISPR) 1 MHz #VBW 750 Hz Off
MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE  + | i
U N 1 ]f] e T N —
2 NEEREE 5.470 00 GHz 34016dByV] [ 1
I B ;
Properties»
| e |

(AVERAGE, Channel 100, 802.11a)
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Fﬁ Keysight Spectrum Analyzer - Swept SA

/N ALIGN OFF |11123:UE|AMO 30,2022
Avg Type: Voltage

Avg|Hold:>100/100

RL | RFPRESEL | 50Q DC

SENSE:INT]

Marker 2 5.726400000000 GHz
IFoainiom

Trig: Free Run
Atten: 10 dB

FUNCTION

MKR| MODE TRC| SCL X Y FUNCTION WIDTH

[ N [ 1]f] 6.725 0 GHz
2 I}IIZIE 6.726 4 GHz

—SoWRNONEW

| ey

(=R |

Select Marker |
2
e

Normal

Delta

Fixedl>

“o I
E

Properties»

More
10f2

=
@
]

ri’. Keysight Spectrum Analyzer - Swept SA
L RL | RFPRESEL DC
Marker 4 5.725000000000 GHz

PNO: Fast )
IFGain:Low

M\ ALTGN OFF
Avg Type: Voltage
Avg[Hold:>100/100

SENSE:INT]|

Trig: Free Run
Atten: 10 dB

MKR| MODE| TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

f N [1[f] = 5650000GHz[ 40326dBwv| [ [ |

A N [1[f] 5700000GHz[ 40218dBwv| [ [ |

[ 5720000GHz[ 40499dBwv] [ | |

[  5725000GHz[ 40980dBwv| [ | |
R R 3

=R |

Select Marker’

(PEAK, Channel 149, 802.11a)
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SENSE:INT]

A ALIGN OFF

—— Trig: Free Run
Atten: 10 dB

Avg Type: Voltage
Avg|Hold:>100/100

Select Marker.

Ref 106.99 dBpV

Start 5.82500 GHz

Res BW (CISPR) 1 MHz #VBW 3.0 MHz

Mkr4 5.925 000 GHZ
41.865 dBuV|

‘h

Normal

Delta

Fixedl>

Stop 6.00000 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION

MKR| MODE TRC]

SCL

=
5.850 000 GHz 41.429dBpV) |

5.855 000 GHz 41.690dBuwV) |
I

I

5,880 000 GHz 40.316 dBUV
5,925 000 GHz 41,865 dBUV
I

X

FUNCTION WIDTH

FUNCTIOM VALUE =

(PEAK, Channel 165,
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802.11n (HT40) Mode

REPORT No.: SZ22090252W04

A.Test Verdict:
Detector Receiver Max.
Frequency Reading At Aractor Emission Limit Verdict
Channel | (\iHz) o) AV Us (dB) | (dB@3m) E (dBuV/m)
(dBpV) (dBpV/m)
38 5147.22 PK 4523 | -19.54 32.20 57.89 74 PASS
38 5150.00 AV 35.70 |-19.54 32.20 48.36 54 PASS
62 5350.66 PK 48.15 |-18.80 32.20 61.55 74 PASS
62 5350.00 AV 37.54 |-18.80 32.20 50.94 54 PASS
102 5464.61 PK 47.23 |-19.20 32.20 60.23 68.23 PASS
102 5470.00 AV 37.29 |-19.20 32.20 50.29 54 PASS
142 5725.00 PK 47.16 | -19.20 32.20 60.16 68.23 PASS
151 5720.00 PK 43.37 | -19.01 32.20 56.56 110.83 PASS
159 5850.00 PK 4249 | -19.01 32.20 55.68 122.23 PASS
B.Test Plot:
T T sensen [ AAonor (072951 AMNovoz, 2022 —

Marker 1 5.147220000000 GHz

PNO: Fast ()
IFGain:Low

Ref 106.99 dBuV

Trig: Free Run
Atten: 10 dB

#VBW 3.0 MHz

Avg Type: Voltage

Avg|Hold:>100/100

TracE IR
TvPEZ

peT NN

Mkr1 5.147 22 GHZz

45.234 dBuV|

Stop 5.1900 GHz
Sweep 1.400 ms (1001 pts)

MKR| MODE TRC| SCL! X

SOV~ AOAW

-

=

(N [1]F] 5.147 22 GHz 45.234 dBuV O]

A N [ 1]f] 5.150 00 GHz 44756dBV] [ 00T 00000000
I R

FUNCTION

FUNCTION WIDTH

FUNCTIONVALUE =~

Select Marker.

I_.

Normal

Deilta

Fixedl

LI

Properties»

More
10f2

(PEAK, Channel 38, 802.11n (HT40))
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REPORT No.:

SZ22090252W04

Fﬁ Keysight Spectrum Analyzer - Swept SA

RL | RFPRESEL | 50Q DC |U?13El:46.ﬂ\M Nov 02, 2022
Marker 1 5.148600000000 GHz
PNO: Fast G
IFGain:Low

SENSE:INT] /N ALIGN OFF
Avg Type: Voltage

Avg|Hold:>100/100

Trig: Free Run
Atten: 10 dB

10 dBidiv._ Ref 106.99 dBuV
Log

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =

N [1]f] 5 148 60 GHz 35. 471 aBw| [ ]
) N [1[f[ 515000 GHz] 36696dBwV| |

|£H£|\&/|

Select Marker
1

e |

Normal

Delta

Fixedl>

“o I
E

Properties»

(AVERAGE, Channel 38, 802.11n (HT40))

rn Keysight Spectrum Analyzer - SWEptSA

L | RFPRESEL | 50 DC
Marker 2 5. 350660000000 GHz

PNO: Fast ()
IFGain:Low

SENSE:INT M\ ALTGN OFF
Avg Type: Voltage

AvglHold:>100/100

|D?137:43 AM Nov 02, 2022

Trig: Free Run
Atten: 10 dB

10 dBidiv._ Ref 106.99 dBuY
Log

Res BV.\I (CISPR) 1 MHz #VBW 3.0 MHz

MKR| MODE| TRC| SCL FUNCTION

[l N [1]7] 5 350 00 GHz 45. 9?7 =TT N
| 535066GHz[ 48M48dBwV| [ [ ]
- ]

FUNCTION WIDTH FUNCTION VALUE =~

=R |

Select Marker

N
v

Normal

Delta

Fixedl>

|

Properties»

(PEAK, Channel 62, 802.11n (HT40))
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REPORT No.:

SZ22090252W04

Fﬁ Keysight Spectrum Analyzer - Swept SA

RL | RFPRESEL | 50Q DC |U?133:UUAM Nov 02, 2022
Marker 2 5.351080000000 GHz
PNO: Fast G
IFGain:Low

SENSE:INT] /N ALIGN OFF
Avg Type: Voltage

Avg|Hold:>100/100

Trig: Free Run
Atten: 10 dB

10 dBidiv._ Ref 106.99 dBuV
Log

Res BW (CISPR) 1 MHz

#VBW 1.6 kHz

MKR| MODE TRC]

1 “l]l]_IEﬂEEEIE 37. 537 dBwv| [ ]
ol N [1f 535108GHz|  as7.269dBuwvV| | [ ]

SCL

FUNCTION FUNCTION WIDTH FUNCTION VALUE =

|£H£|\&/|

Select Marker
2

e |

Normal

Delta

Fixedl>

“o I
E

Properties»

(AVERAGE, Channel 62, 802.11n (HT40))

rn Keysight Spectrum Analyzer - SWEptSA

L | RFPRESEL | 50 DC
Marker 1 5. 464610000000 GHz

PNO: Fast ()
IFGain:Low

SENSE:INT M\ ALTGN OFF
Avg Type: Voltage

AvglHold:>100/100

|11 :25:47 AMOct 30,2022

Trig: Free Run
Atten: 10 dB

10 dBidiv._ Ref 106.99 dBuY
Log

Res BV.\I (CISPR) 1 MHz #VBW 3.0 MHz

MKR| MODE| TRC| SCL FUNCTION

(0N [1]F] 5464 61 GHz 4?228 =TT N
P N [ 1]F] 5.470 00 GHz 44895dBwV] [ 00T 0000000
I B

FUNCTION WIDTH FUNCTION VALUE =~

=R |

Select Marker
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v

Normal

Delta

Fixedl>

|

Properties»

(PEAK, Channel 102, 802.11n (HT40))
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REPORT No.: SZ22090252W04

Fﬁ Keysight Spectrum Analyzer - Swept SA

(=R

RL | REPRESEL | 50Q DC SENSE:INT] M ALIGN OFF |11129:3] AMOCt 30,2022
Marker 1 5.468180000000 GHz Avg Type: Voltage %

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low aten-i0ds Select Marker
>
1
e |
Normal
= | |
Delta
s |
Fixed[>
R |
Off
MKR| MODE| TRC| SCL. X k7 FUNCTION FUNCTION WIDTH FUNCTION VALUE = |
U N [1]f] 546818GHz|  ardzsamuv| [ N |
2 TEENES 5.470 00 GHz 37286aBwV| [ T ]
Properties»
||

(AVERAGE, Channel 102, 802.11n (HT40))

ri Keysight Spectrum Analyzer - Swept SA

RL | REPRESEL [50Q DC

.Marker 2 5.726100000000 GHz Avg Type: Voltage

SENSE:INT]| NALIGN OFF |1114B:10 AMOct 30, 2022

=R |

PNO: Fast L, 1rg: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 10 dB Select Marker
>
2
10 dBidiv  Ref 106.99 dBUV | |
Log T
Normal
B e ]|
Delta
e |
Fixedl>
e |
Res BW (CISPR) 1 MHz #VBW 3.0 MHz Off
MKR| MODE TRC| SCL X ¥ FUNCTION FUNCTION WIDTH FUNCTION VALUE  + | i
1 AN 572500GHz| azisedBwy| | | -
Al N (1] f] 5.726 10 GHz 46472dBwV| [ ]
I B ;
Properties»
| e |

(PEAK, Channel 142, 802.11n (HT40))
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v REPORT No.: SZ22090252W04

Fﬁ Keysight Spectrum Analyzer - Swept SA ===
RL | RFEPRESEL | 50Q DC SENSE:INT] /MALIGN OFF |03136:57 PMOct 30,2022
Marker 4 5.725000000000 GHz . Avg Type: Voltage A
PNO: Fast (5 1rig: FreeRun Avg|Hold:>100/100 ¥
=
IFGain:Low Atten: 10 dB Select Marker
>
4
| Ex |
Normal
= | |
Delta
[ |
Fixed[>
[ ) |
Off
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE - |
N (1] 5650000GHz| soeseaBwv| | | M |
2 NEENES 5.700 000 GHz 42675dBv| [ ]
Y N [1]fF] 5.720 000 GHz 43373dBwv| [ ] Properties»
AN [1]f] 5.725 000 GHz 43086dBwv| | P
q - @ ] E
6 I |
7
g More
10 10f2
11 I I R R I R -
3 — p
IMSG

(PEAK, Channel 151, 802.11n (HT40))

ri Keysight Spectrum Analyzer - Swept SA
i RL [ RF PRESEL DC SENSE-INT, ALTGN OFF

Marker 4 5.925000000000 GHz ) Avg Type: Voltage
PNO: Fast L, 1rg: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 10 dB Select Marker’

=R |

MKR| MODE| TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~

(N [1[f] = 585000GHz| 42401dBwv] [ 0000 @000 |
[ N [1[f] 585500GHz| 41628dBwv] [ [ |
588000GHz| 42446dBwv] [ [ ]
| 40544dBwv| | [ ]

I B 3

(PEAK, Channel 159, 802.11n (HT40))
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802.11ac (VHT80) Mode

A.Test Verdict:

REPORT No.: SZ22090252W04

Detector Receiver Max.
Frequency Reading At Aractor Emission Limit .
Channel | (MHz) Ay | Ur | @) |@B@sm)| E | (dBuvim) Verdict
(dBpV) (dBpV/m)
42 5133.20 PK 4481 |-19.54 32.20 57.47 74 PASS
42 5147.60 AV 35.38 | -19.54 32.20 48.04 54 PASS
58 5354.20 PK 4440 |-18.80 32.20 57.80 74 PASS
58 5350.00 AV 35.35 |-18.80 32.20 48.75 54 PASS
106 5466.40 PK 48.62 |-19.20 32.20 61.62 68.23 PASS
106 5470.00 AV 39.47 | -19.20 32.20 52.47 54 PASS
138 5726.22 PK 46.64 | -19.20 32.20 59.64 68.23 PASS
155 5650.00 PK 42.82 | -19.01 32.20 56.01 68.23 PASS
155 5850.00 PK 4435 | -19.01 32.20 57.54 122.23 | PASS

MORLAB

Shenzhen Morlab Communications Technology Co., Ltd.

FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525

E-mail: service@morlab.cn

Page 25 of 64




BT /ORLAB

-

B.Test Plot:

REPORT No.: SZ22090252W04

ri Keysight Spectrum Analyzer - Swept SA

RL

| REPRESEL [50Q DC

Marker 1 5.133200000000 GHz

PNO: Fast

IFGain:Low

SENSE:INT|

M ALIGN OFF [07:32:17 AM Nov 02, 2022

) Trig: Free Run

Atten: 10 dB

Avg Type: Voltage
Avg|Hold:>100/100

Res BW (CISPR) 1 MHz

Span 600.0 MHz|
Sweep 1.267 ms (1001 pts),

#VBW 3.0 MHz

—SoWRNONEWRN

MKR| MODE TRC]

Y
W N [1]f]  51332GHz|  44812dBuwV] |

SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE =

41398dBwv| | ]
a1588dBwV| | |
I R =

|£Hi|\&/|

Select Marker.
1

L

Normal

Deilta

Fixed[>

“o I
]

Properties»

(PEAK, Channel 42, 802.11ac (VHT80))

ri Keysight Spectrum Analyzer - Swept SA

RL

Marker 4 5.354600000000 GHz

10 dBidiv
Log

| REPRESEL [50Q DC SENSE:INT]|

M\ ALTGN OFF
Avg Type: Voltage
Avg[Hold:>100/100

|D?132:52 AM Nov 02, 2022

Trig: Free Run

IFGainiLow Atten: 10 dB

Ref 106.99 dBpV

Do~NO;EW

MKR| MODE TRC| SCL! X

fl N [1[f] 51476 GHz| O]
P N [1]7] 5150 0 GHz 36204dBwV] | 0 000000 ]
[ 5.3500GHz]

[ N [1[f]
[ N[1[f] 5.3546GHz] 33447dBwV] | 0 0000000 ]
- ] 2

FUNCTION

=
35384dBuV| |

FUNCTION WIDTH FUNCTIONVALUE -
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]
I

=R |
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=
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=
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Fixedl>
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REPORT No.:

SZ22090252W04

Fﬁ Keysight Spectrum Analyzer - Swept SA

RL | RFPRESEL | 50Q DC

Marker 4 5.354200000000 GHz
IFoainiom

SENSE:INT] /N ALIGN OFF |U?139:55AMNDVUZ,ZUZZ
Avg Type: Voltage

Avg|Hold:>100/100

Trig: Free Run
Atten: 10 dB

10 dBidiv._ Ref 106.99 dBuV
Log

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =

1 mnn—smmm———
| N [1[f]  61500GHz| 42277dBwv| [ [ |
| N [1[f]  63500GHz| 43973aBwv| [ [ |
| N [1[f]  53542GHz| 4439%adBWv| [ [ |

- rr ] =
[ 1

—_SowENONEWRN

|£H£|\&/|

Select Marker
4

e |

Normal

Delta

Fixedl>

“o I
E

Properties»

(PEAK, Channel 58, 802.11ac (VHT80))

rn Keysight Spectrum Analyzer - SWEptSA

| RFPRESEL | 50 DC SENSE:INT]| NALIGN OFF

|D?:4D:28 AM Nov 02, 2022

.Marker 4 5. 357800000000 GHz

Avg Type: Voltage

= Trig: Free Run

IFGain:Low _ Atten: 10 dB

Ref 106.99 dBpV

AvglHold:>100/100

10 dBidiv
Log

MKR| MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =~
1 IIII]I]___
P N [1[f] 51600GHz| 36426dBwV] [ [ ]
fl N [1[f]  53500GHz[ 36361dBwv| [ [ ]
"I N [1[f]  53578GHz| 35308 dBuV|
g I ]
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=R |

Select Marker
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v
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Properties»
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(AVERAGE, Channel 58, 802.11ac (VHT80))
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Fﬁ Keysight Spectrum Analyzer - Swept SA [E=n|= =T

RL | REPRESEL | 50Q DC SENSE:INT] M ALIGN OFF |11154:DSAI‘*|0CI3EI,ZDZZ
Marker 1 5.466400000000 GHz Avg Type: Voltage %

REPORT No.: SZ22090252W04

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 10 dB Select Marker
>
1
e |
Normal
||
Delta
[ |
Fixed[>
s ||
Off
MKR| MODE TRC| SCL X ¥i FUNCTION FUNCTION WIDTH FUNCTION VALUE =
N [1]f] 5.466 40 GHz ||
2 TEENES 5.470 00 GHz
Properties»
|

(PEAK, Channel 106, 802.11ac (VHT80))

ri Keysight Spectrum Analyzer - Swept SA
i RL [ RFPRESEL [ 500 OC SENSE-INT, NALTGN OFF [ 11:56:36 AMOct 30,2022

.Marker 1 5.466930000000 GHz Avg Type: Voltage

=R |

PNO: Fast L, 1rg: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 10 dB Select Marker
>
1
10 dBidiv  Ref 106.99 dBUV | |
Log T
Normal
B e ]|
Delta
e |
Fixedl>
e |
Res BW (CISPR) 1 MHz #VBW 3.3 kHz Off
MKR| MODE TRC| SCL X ¥ FUNCTION FUNCTION WIDTH FUNCTION VALUE  + | i
U N 1 ]f] 546693GHz|  se2tadBwy| | | - |
2 NEEEESE 5.470 00 GHz 39468dBwV] [ [ 1
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1

(AVERAGE, Channel 106, 802.11ac (VHT80))
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Fﬁ Keysight Spectrum Analyzer - Swept SA

RL

Marker 2 5.726220000000 GHz

| RFPRESEL | 50Q DC SENSE:INT] /N ALIGN OFF

|121E|9:5E| PMOct 30,2022

Avg Type: Voltage
Trig: Free Run Avg|Hold:>100/100

PNO: Fast G
" Atten: 10 dB

IFGain:Low

—SoWRNONEW

| ey

MKR| MODE TRC| SCL X

¥i
[ N [ 1]f] 5.725 00 GHz 43606dBpv | [ 00000000 |
2 I}IIZIE 5.726 22 GHz 46639dB0v [ ]
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FUNCTION WIDTH

FUNCTION VALUE =

|£H£|\&/|

Select Marker.
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e |
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Delta

Fixedl>

“o I
E

Properties»

More
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]

(PEAK, Channel 138, 802.11ac (VHT80))

RL

ri Keysight Spectrum Analyzer - Swept SA

Marker 8 5.925000000000 GHz

| RFPRESEL DC

SENSE:INT]|

ALTGN OFF

Trig: Free Run Avg|Hold:>100/100

PNO: Fast ) Rt a0 aE

IFGain:Low

Avg Type: Voltage
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FUNCTION

FUNCTION WIDTH

FUNCTION VALUE =~

=R |

Select Marker’

MORLAB

(PEAK, Channel 155, 802.11ac (VHT80))
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2.3. Radiated Emission

2.3.1. Requirement

The peak emissions outside of the frequency bands of operation shall be attenuated in accordance
with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of -27dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside of the 5.47-5.725
GHz band shall not exceed an EIRP of -27dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: All emissions within the frequency
range from the band edge to 10 MHz above or below the band edge shall not exceed an e.i.r.p. of
-17 dBm/MHz; for frequencies 10 MHz or greater above or below the band edge, emissions shall
not exceed an e.i.r.p. of -27 dBm/MHz.

The following formula is used to convert the equipment isotropic radiated power(e.i.r.p.) to field
strength (dBuV/m);

# — 1000000 x 43037

3 pvim

where P is the EIRP in Watts

Therefore: -27 dBmMHz = 6323 dBuY/m

Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §
15.209. According to FCC section 15.209 (a), except as provided elsewhere in this subpart, the
emissions from an intentional radiator shall not exceed the field strength levels specified in the
following table:

Frequency (MHz) Field Strength (uV/m) Measurement Distance (m)
0.009 - 0.490 2400/F(kHz) 300

0.490 - 1.705 24000/F (kHz) 30

1.705 - 30.0 30 30

30 - 88 100 3

88 -216 150 3

216 - 960 200 3

Above 960 500 3

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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For Above 1000MHz, the emission limit in this paragraph is based on measurement
instrumentation employing an average detector, measurement using instrumentation with a peak
detector function, corresponding to 20dB above the maximum permitted average limit.

In addition, radiated emissions which fall in the restricted bands, as defined in Section 15.205(a),
also should comply with the radiated emission limits specified in Section 15.209(a)(above table).

2.3.2. Test Description

Test Setup:
1) For radiated emissions from 9kHz to 30MHz

Tum Tablee [ EUT.

A, T
L]

=0

< 80cm =4

3

PO SN
h"x
>

AOIOIONAND &y

s

— i i e g
— Test Antenna Receivers Preamplifier+
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MORLARB  Fri-3 8uiding A, FeiYang Science Park, No.8 LongChang Road,
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Test Antenna+
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3) For radiated emissions above 1GHz

Test Antenna+

< 1lm ... dm =+

€

Tum Tables - - g

0
=180cm h—i

SOOI
e

Feceivers —{ Preamplifier+

The EUT is placed on a non-conducting table 80 cm above the ground plane for measurement
below 1GHz; 1.5 m above the ground plane for measurement above 1GHz.The antenna to EUT
distance is 3meters. The EUT is configured in accordance with ANSI C63.10. The EUT is set to
transmit in a continuous mode.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MORLARB  Fri-3 8uiding A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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For measurements below 30MHz, the emission limits shown in the above table are based on
measurements employing a CISPR quasi-peak detector except for the frequency bands 9kHz-90
kHz, 110kHz-490 kHz. Radiated emission limits in these two bands are based on measurements
employing an average detector.

REPORT No.: SZ22090252W04

For measurements below 1GHz the resolution bandwidth is set to 100kHz for peak detection
measurements or 120kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1GHz the resolution bandwidth is set to 1MHz, the video band width is
set to 3MHz for peak measurements and as applicable for average measurements.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The EUT
is rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to
4 meters above the ground plane to further maximize the emission. Measurements are made with
the antenna polarized in both the vertical and the horizontal positions.

2.3.3. Test Result

According to ANSI C63.10, because of peak detection will yield amplitudes equal to or greater than
amplitudes measured with the quasi-peak (or average) detector, the measurement data from a
spectrum analyzer peak detector will represent the worst-case results, if the peak measured value
complies with the quasi-peak (or average) limit, it is unnecessary to perform an quasi-peak
measurement (or average).
The measurement results are obtained as below:

E [dBuV/m] =Ur + At + Aractor [dB]; At =Lcabie loss [AB]-Gpreamp [dB]

Ar: Total correction Factor except Antenna

Ur: Receiver Reading

Gpreamp: Preamplifier Gain

Aracior: Antenna Factor at 3m
During the test, the total correction Factor At and Aracor Were built in test software.
Note 1: All radiated emission tests were performed in X, Y, Z axis direction. And only the worst axis
test condition was recorded in this test report.
Note 2: For the frequency, which started from 9kHz to 30MHz, was pre-scanned and the result
which was 20dB lower than the limit was not recorded.
Note 3: For the frequency, which started from 18GHz to 10th harmonic of the highest frequency,
was pre-scanned and the result which was 20dB lower than the limit was not recorded.
Note 4: All test modes and bandwidth were considered and evaluated respectively by performing
full test, only the worst data were recorded for each bandwidth.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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802.11a Mode
Plot for Channel 36

REPORT No.: SZ22090252W04

MU T A1y
-
*h Al o
PK QP AV LimitPK Limit-QP  Limit-AV .
Fre.(MHz)  (yBu\V/m) (dBuV/im) (dBuV/m) (dBuV/im) (dBuV/im) (dBuv/m) Antenna  Verdict
94.020 29.92 N/A N/A N/A 43.50 N/A  Horizontal PASS
218180  28.36 N/A N/A N/A 46.00 N/A  Horizontal PASS
694450  34.58 N/A N/A N/A 46.00 N/A  Horizontal PASS
1046.667  46.78 N/A N/A 68.23 N/A N/A  Horizontal PASS
5181.040  48.89 N/A N/A 68.23 N/A N/A  Horizontal PASS
12308160  46.82 N/A N/A 74.00 N/A 5400 Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
MU T A1y

-
PK QP AV LimitPK Limit-QP  Limit-AV .
Fre.(MH2)  4BuV/m) (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
98.870 31.30 N/A N/A N/A 43.50 N/A  Vertical PASS
232730 2864 N/A N/A N/A 46.00 N/A  Vertical PASS
452920  32.00 N/A N/A N/A 46.00 N/A  Vertical PASS
1972.267  46.85 N/A N/A 68.23 N/A N/A  Vertical PASS
5627.640  47.62 N/A N/A 68.23 N/A N/A  Vertical PASS
10725.040  46.89 N/A N/A 74.00 N/A 5400  \Vertical PASS

Shenzhen Morlab Communications Technology Co., Ltd.

(Antenna Vertical, 30MHz to 18GHz)
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Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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Plot for Channel 44

REPORT No.: SZ22090252W04

T T e
i
PK QP AV Limit-PK  Limit-QP  Limit-AV )
Fre. (MHz) Antenna  Verdict
(dBuV/m)  (dBuV/m) (dBpV/m) (dBuV/m) (dBuV/m) (dBuV/m)
105.660 30.86 N/A N/A N/A 43.50 N/A Horizontal PASS
216.240 29.11 N/A N/A N/A 46.00 N/A Horizontal PASS
579.990 33.20 N/A N/A N/A 46.00 N/A Horizontal PASS
2367.467 46.67 N/A N/A 74.00 N/A 54.00 Horizontal PASS
5214.920 49.22 N/A N/A 68.23 N/A N/A Horizontal PASS
12526.840 46.58 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
T T e
i
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre. MH2)  4Buv/im)  (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
103.720 30.35 N/A N/A N/A 43.50 N/A Vertical PASS
235.640 28.17 N/A N/A N/A 46.00 N/A Vertical PASS
467.470 32.89 N/A N/A N/A 46.00 N/A Vertical PASS
2134.400 47.04 N/A N/A 68.23 N/A N/A Vertical PASS
5221.080 46.90 N/A N/A 68.23 N/A N/A Vertical PASS
12890.280 47.27 N/A N/A 68.23 N/A N/A Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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Plot for Channel 48
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UM TRy
N
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre. MH2)  4Buv/im) (dBuV/m) (dBuVim) (dBuV/m) (dBuV/im) (dBuv/m) Antenna  Verdict
97.900 31.43 N/A N/A N/A 43.50 N/A Horizontal PASS
238.550 29.28 N/A N/A N/A 46.00 N/A Horizontal PASS
578.050 34.06 N/A N/A N/A 46.00 N/A Horizontal PASS
2548.800 47.76 N/A N/A 68.23 N/A N/A Horizontal PASS
5744.680 47.48 N/A N/A 68.23 N/A N/A Horizontal PASS
12154.160 47.49 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
UM TRy
N
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  4Buvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
105.660 31.53 N/A N/A N/A 43.50 N/A Vertical PASS
338.460 30.78 N/A N/A N/A 46.00 N/A Vertical PASS
580.960 34.04 N/A N/A N/A 46.00 N/A Vertical PASS
2034.133 47.03 N/A N/A 68.23 N/A N/A Vertical PASS
5769.320 47.49 N/A N/A 68.23 N/A N/A Vertical PASS
12308.160 46.51 N/A N/A 74.00 N/A 54.00 Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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Plot for Channel 52

B T T T
§ .
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  4Buv/im) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) AAntenna  Verdict
101.780 30.65 N/A N/A N/A 43.50 N/A  Horizontal PASS
235.640 28.20 N/A N/A N/A 46.00 N/A  Horizontal PASS
576.110 33.53 N/A N/A N/A 46.00 N/A  Horizontal PASS
1706.667 47.42 N/A N/A 74.00 N/A 54.00  Horizontal PASS
5258.040 46.82 N/A N/A 68.23 N/A N/A  Horizontal PASS
13170.560  46.03 N/A N/A 68.23 N/A N/A  Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
MU T PO L
§ .
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  4Buvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBpv/m) Antenna  Verdict
99.840 30.52 N/A N/A N/A 43.50 N/A Vertical  PASS
206.540 27.78 N/A N/A N/A 43.50 N/A Vertical  PASS
567.380 32.30 N/A N/A N/A 46.00 N/A Vertical  PASS
2406.933 46.19 N/A N/A 68.23 N/A N/A  Vertical PASS
5670.760 46.45 N/A N/A 68.23 N/A N/A  Vertical PASS
12573.040  45.40 N/A N/A 74.00 N/A 54.00  Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
ShenzhenA Morlab Co-mmunica-tions Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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Plot for Channel 60
g 0 120 T/ N T
N
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  4Buv/im) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) AAntenna  Verdict
101.780 31.64 N/A N/A N/A 43.50 N/A Horizontal PASS
216.240 28.08 N/A N/A N/A 46.00 N/A Horizontal PASS
673.110 34.20 N/A N/A N/A 46.00 N/A Horizontal PASS
2466.133 46.93 N/A N/A 68.23 N/A N/A Horizontal PASS
4725.200 45.62 N/A N/A 74.00 N/A 54.00 Horizontal PASS
13072.000 46.80 N/A N/A 68.23 N/A N/A Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
UM TRy
N
llj f\r\:"q'\\-.,.,nl‘ F’p" 'W"w% w
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  4Buvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
107.600 30.31 N/A N/A N/A 43.50 N/A Vertical PASS
239.520 28.57 N/A N/A N/A 46.00 N/A Vertical PASS
557.680 32.98 N/A N/A N/A 46.00 N/A Vertical PASS
1415.467 46.50 N/A N/A 74.00 N/A 54.00 Vertical PASS
5646.120 46.97 N/A N/A 68.23 N/A N/A Vertical PASS
12542.240 47.15 N/A N/A 74.00 N/A 54.00 Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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Plot for Channel 64

B T T T
§ . "
‘“wJN"H . i,
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre. MH2)  4Buvim)  (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/im) (dBuv/m) Antenna  Verdict
115.360 31.72 N/A N/A N/A 4350 N/A  Horizontal PASS
214.300 27.99 N/A N/A N/A 43.50 N/A  Horizontal PASS
565.440 32.87 N/A N/A N/A 46.00 N/A  Horizontal PASS
1574.933 46.71 N/A N/A 74.00 N/A 54.00  Horizontal PASS
5184.120 46.43 N/A N/A 68.23 N/A N/A  Horizontal PASS
12523.760 47.19 N/A N/A 74.00 N/A 54.00  Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
MU T PO L
§ .
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  4Buvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
99.840 30.27 N/A N/A N/A 43.50 N/A Vertical ~ PASS
353.010 30.67 N/A N/A N/A 46.00 N/A Vertical ~ PASS
677.960 33.16 N/A N/A N/A 46.00 N/A Vertical ~ PASS
1811.200 46.87 N/A N/A 68.23 N/A N/A Vertical ~ PASS
4497.280 45.02 N/A N/A 68.23 N/A N/A Vertical PASS
10303.080  45.73 N/A N/A 68.23 N/A N/A Vertical  PASS
(Antenna Vertical, 30MHz to 18GHz)
ShenzhenA Morlab Co-mmunica-tions Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MO R L A L o e s s s a'cva Mipiwwwmotsbon  Emal:sones@norbn

Page 39 of 64



¥ /ORLAB!

-

Plot for Channel 100
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UM TRy
N

PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  4Buv/im) (dBuV/m) (dBuVim) (dBuV/m) (dBuV/im) (dBuv/m) Antenna  Verdict
89.170 29.05 N/A N/A N/A 43.50 N/A Horizontal PASS
199.750 27.82 N/A N/A N/A 43.50 N/A Horizontal PASS
681.840 33.58 N/A N/A N/A 46.00 N/A Horizontal PASS
1800.533 46.17 N/A N/A 68.23 N/A N/A Horizontal PASS
5738.520 47.13 N/A N/A 68.23 N/A N/A Horizontal PASS
12295.840 46.72 N/A N/A 74.00 N/A 54.00 Horizontal PASS

(Antenna Horizontal, 30MHz to 18 GHz)
g 0 120 T/ N T
i
PK QP AV Limit-PK  Limit-QP  Limit-AV .

Fre.(MHz)  4Buvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict

100.810 32.33 N/A N/A N/A 43.50 N/A Vertical PASS

238.550 28.40 N/A N/A N/A 46.00 N/A Vertical PASS

450.980 32.62 N/A N/A N/A 46.00 N/A Vertical PASS

2001.600 46.23 N/A N/A 68.23 N/A N/A Vertical PASS

5861.720 45.74 N/A N/A 68.23 N/A N/A Vertical PASS

12594.600 45.96 N/A N/A 74.00 N/A 54.00 Vertical PASS

(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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Plot for Channel 120

I P

B 60 70 B0 60100 200 300 400 600 B30 700 BOOBOONG % % 6B 65 TG M5 36106 %6 106

PK QP AV Limit-PK  Limit-QP  Limit-AV

Fre. MH2)  4Buv/im)  (dBuV/im) (dBuVim) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
111.480 29.89 N/A N/A N/A 43.50 N/A  Horizontal PASS
235.640 27.71 N/A N/A N/A 46.00 N/A  Horizontal PASS
566.410 32.07 N/A N/A N/A 46.00 N/A  Horizontal PASS
1327.467 42.16 N/A N/A 74.00 N/A 54.00  Horizontal PASS
5760.080 46.28 N/A N/A 68.23 N/A N/A  Horizontal PASS

12126.440 45.73 N/A N/A 74.00 N/A 54.00  Horizontal PASS

(Antenna Horizontal, 30MHz to 18 GHz)
MU T PO L
§ .
wfAr w"ﬂ%ﬂ:
PK QP AV Limit-PK  Limit-QP  Limit-AV .

Fre.(MHz)  (iBu\V/m)  (dBuV/im) (dBuV/m) (dBuV/im) (dBpV/m) (dBuv/m) Antenna  Verdict

98.870 30.53 N/A N/A N/A 43.50 N/A Vertical PASS
224.000 28.80 N/A N/A N/A 46.00 N/A Vertical PASS
690.570 33.08 N/A N/A N/A 46.00 N/A Vertical PASS
2016.000 47.09 N/A N/A 68.23 N/A N/A Vertical PASS
5867.880 46.02 N/A N/A 68.23 N/A N/A Vertical PASS
12890.280 45.80 N/A N/A 68.23 N/A N/A Vertical PASS

(Antenna Vertical, 30MHz to 18GHz)
ShenzhenA Morlab Cornmunicafions Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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Plot for Channel 144

B T T T
g -
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  4Buv/im) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) AAntenna  Verdict
99.840 30.20 N/A N/A N/A 43.50 N/A  Horizontal PASS
224.000 28.85 N/A N/A N/A 46.00 N/A  Horizontal PASS
575.140 32.25 N/A N/A N/A 46.00 N/A  Horizontal PASS
1925.867 46.84 N/A N/A 68.23 N/A N/A  Horizontal PASS
5757.000 45.08 N/A N/A 68.23 N/A N/A  Horizontal PASS
12496.040  46.01 N/A N/A 74.00 N/A 54.00  Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
B T T T
§ . :
:'\MM"“'R_WMW.\"‘W |
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  4BuVim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
100.810 31.06 N/A N/A N/A 43.50 N/A Vertical ~ PASS
219.150 28.37 N/A N/A N/A 46.00 N/A Vertical ~ PASS
684.750 34.41 N/A N/A N/A 46.00 N/A Vertical ~ PASS
2145.067 42.69 N/A N/A 68.23 N/A N/A Vertical ~ PASS
5393.560 45.26 N/A N/A 74.00 N/A 54.00  Vertical PASS
12144.920  45.69 N/A N/A 74.00 N/A 54.00  Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
ShenzhenA Morlab Co-mmunica-tions Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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Plot for Channel 149
UM TRy
N
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre. MH2)  4Byvim)  (dBuV/m) (dBuVim) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
94.020 29.96 N/A N/A N/A 43.50 N/A Horizontal PASS
215.270 27.08 N/A N/A N/A 43.50 N/A Horizontal PASS
780.780 34.95 N/A N/A N/A 46.00 N/A Horizontal PASS
1526.400 46.28 N/A N/A 74.00 N/A 54.00 Horizontal PASS
5402.800 45.73 N/A N/A 74.00 N/A 54.00 Horizontal PASS
12200.360 46.52 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
i ) T T T
N
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (4BuV/m)  (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
103.720 29.99 N/A N/A N/A 43.50 N/A Vertical PASS
212.360 28.72 N/A N/A N/A 43.50 N/A Vertical PASS
450.980 31.11 N/A N/A N/A 46.00 N/A Vertical PASS
2289.600 47.13 N/A N/A 74.00 N/A 54.00 Vertical PASS
5735.440 45,57 N/A N/A 68.23 N/A N/A Vertical PASS
9397.560 46.75 N/A N/A 74.00 N/A 54.00 Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn
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Plot for Channel 157
UM TRy
N
; "‘\'“"“m%\r,wﬂ" :
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  (4Byvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
111.480 29.47 N/A N/A N/A 43.50 N/A Horizontal PASS
219.150 27.90 N/A N/A N/A 46.00 N/A Horizontal PASS
794.360 35.15 N/A N/A N/A 46.00 N/A Horizontal PASS
2240.000 42.03 N/A N/A 74.00 N/A 54.00 Horizontal PASS
5861.720 45.56 N/A N/A 68.23 N/A N/A Horizontal PASS
12650.040 45.87 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
UM TRy
i _. i o
; \N‘\i‘_\_\,\m_u f_l-"\'m"'«.mw Mk}
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  4BuVim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
95.960 30.41 N/A N/A N/A 43.50 N/A Vertical PASS
226.910 27.43 N/A N/A N/A 46.00 N/A Vertical PASS
651.770 32.08 N/A N/A N/A 46.00 N/A Vertical PASS
2415.467 46.65 N/A N/A 68.23 N/A N/A Vertical PASS
3690.320 44.74 N/A N/A 74.00 N/A 54.00 Vertical PASS
12751.680 46.11 N/A N/A 68.23 N/A N/A Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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Plot for Channel 165

MU T A1y
-
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  (4Byvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
107.600 31.21 N/A N/A N/A 43.50 N/A Horizontal PASS
247.280 27.93 N/A N/A N/A 46.00 N/A Horizontal PASS
584.840 32.75 N/A N/A N/A 46.00 N/A Horizontal PASS
1866.667 46.20 N/A N/A 68.23 N/A N/A Horizontal PASS
5750.840 45,53 N/A N/A 68.23 N/A N/A Horizontal PASS
10971.440 45.96 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
MU T A1y
-
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (jBu\v/m)  (dBuV/m) (dBuVim) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
96.930 29.71 N/A N/A N/A 43.50 N/A Vertical PASS
319.060 28.96 N/A N/A N/A 46.00 N/A Vertical PASS
903.000 35.89 N/A N/A N/A 46.00 N/A Vertical PASS
2540.267 47.04 N/A N/A 68.23 N/A N/A Vertical PASS
5689.240 45.88 N/A N/A 68.23 N/A N/A Vertical PASS
15009.320 45.51 N/A N/A 68.23 N/A N/A Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Http://www.morlab.cn E-mail: service@morlab.cn

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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802.11n (HT40) mode
Plot for Channel 38

REPORT No.: SZ22090252W04

v

I P

—v\\,*\«\.h_w«‘ 7 u/“%ﬂm o

F

6B 65 TG M5 36106

Limit-PK  Limit-QP  Limit-AV

%6 106

Fre. (MHz) (dBE\}j/m) (dB(E;\'j/m) (dBﬁ\\;/m) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
110.510 30.14 N/A N/A N/A 43.50 N/A  Horizontal PASS
250190  28.39 N/A N/A N/A 46.00 N/A  Horizontal PASS
578050  32.83 N/A N/A N/A 46.00 N/A  Horizontal PASS
2073.067 4671 N/A N/A 74.00 N/A 5400  Horizontal PASS
5187.200  47.02 N/A N/A 68.23 N/A N/A  Horizontal PASS
12501520  47.52 N/A N/A 74.00 N/A 5400 Horizontal PASS

(Antenna Horizontal, 30MHz to 18GHz)

MU T A1y
-

Fre. (MHz) (dBEC/m) (dB(S\S/m) (dBﬁ\\;/m) (Ialén;;t\-/l/jnf) é"s";t&?ﬁ) (élénﬁ-//Ar\r{) Antenna - Verdict
107.600 3054 N/A N/A N/A 43.50 N/A  Vertical PASS
353.010  30.59 N/A N/A N/A 46.00 N/A  Vertical PASS
751680  34.04 N/A N/A N/A 46.00 N/A  Vertical PASS
2454933 46.75 N/A N/A 68.23 N/A N/A  Vertical PASS
5649200  46.58 N/A N/A 68.23 N/A N/A  Vertical PASS
12144920  45.95 N/A N/A 74.00 N/A 5400  Vertical PASS

(Antenna Vertical, 30MHz to 18GHz)

MORLAB Lt udings. Feivang Seence Park, o 8 LorgChang Road, ol CETORA0ENES e BerTRea0Rmeze

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn
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Plot for Channel 46
g 0 120 T/ N T
N
3? - J\"'\"'I-\\.
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre. (MH2)  4Buv/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) ~ntenna  Verdict
111.480 31.70 N/A N/A N/A 43.50 N/A Horizontal PASS
241.460 27.77 N/A N/A N/A 46.00 N/A Horizontal PASS
670.200 34.07 N/A N/A N/A 46.00 N/A Horizontal PASS
1784.533 47.83 N/A N/A 68.23 N/A N/A Horizontal PASS
5652.280 47.26 N/A N/A 68.23 N/A N/A Horizontal PASS
12280.440 46.60 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
UM TRy
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (4BuVim)  (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) “~ntenna  Verdict
100.810 32.11 N/A N/A N/A 43.50 N/A Vertical PASS
205.570 28.63 N/A N/A N/A 43.50 N/A Vertical PASS
565.440 32.55 N/A N/A N/A 46.00 N/A Vertical PASS
1938.667 47.47 N/A N/A 68.23 N/A N/A Vertical PASS
5646.120 46.39 N/A N/A 68.23 N/A N/A Vertical PASS
12606.920 46.21 N/A N/A 74.00 N/A 54.00 Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn
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Plot for Channel 54

REPORT No.: SZ22090252W04

g 0 120 T/ N T
i
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  4Buv/im) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) AAntenna  Verdict
100.810 31.46 N/A N/A N/A 43.50 N/A Horizontal PASS
333.610 30.02 N/A N/A N/A 46.00 N/A Horizontal PASS
808.910 35.37 N/A N/A N/A 46.00 N/A Horizontal PASS
2037.867 42.01 N/A N/A 68.23 N/A N/A Horizontal PASS
5658.440 46.87 N/A N/A 68.23 N/A N/A Horizontal PASS
11867.720 47.06 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18GHz)
UM TRy
i
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  4Buvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
95.960 29.77 N/A N/A N/A 43.50 N/A Vertical PASS
218.180 28.55 N/A N/A N/A 46.00 N/A Vertical PASS
570.290 33.05 N/A N/A N/A 46.00 N/A Vertical PASS
2116.800 46.47 N/A N/A 68.23 N/A N/A Vertical PASS
5852.480 45.71 N/A N/A 68.23 N/A N/A Vertical PASS
10534.080 46.95 N/A N/A 68.23 N/A N/A Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn
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Plot for Channel 62

UM TRy
i
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  4Buv/m)  (dBuV/m) (dBuV/im) (dBuVim) (dBuV/m) (dBuv/m) Antenna  Verdict
106.630 30.54 N/A N/A N/A 43.50 N/A Horizontal PASS
249.220 29.18 N/A N/A N/A 46.00 N/A Horizontal PASS
555.740 33.25 N/A N/A N/A 46.00 N/A Horizontal PASS
2491.200 46.78 N/A N/A 74.00 N/A 54.00 Horizontal PASS
5757.000 46.58 N/A N/A 68.23 N/A N/A Horizontal PASS
10333.880 46.74 N/A N/A 68.23 N/A N/A Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
g 0 120 T/ N T
i
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (4BuVim)  (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) “~ntenna  Verdict
110.510 30.36 N/A N/A N/A 43.50 N/A Vertical PASS
343.310 29.59 N/A N/A N/A 46.00 N/A Vertical PASS
675.050 33.77 N/A N/A N/A 46.00 N/A Vertical PASS
2072.000 46.65 N/A N/A 68.23 N/A N/A Vertical PASS
5630.720 4575 N/A N/A 68.23 N/A N/A Vertical PASS
11833.840 45.67 N/A N/A 74.00 N/A 54.00 Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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Plot for Channel 102

REPORT No.: SZ22090252W04

UM TRy
i
l-j Mo ‘\\,\k‘.’f«}'
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  4Buv/im) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) AAntenna  Verdict
99.840 30.24 N/A N/A N/A 43.50 N/A Horizontal PASS
355.920 30.12 N/A N/A N/A 46.00 N/A Horizontal PASS
574.170 32.95 N/A N/A N/A 46.00 N/A Horizontal PASS
2532.800 42.58 N/A N/A 68.23 N/A N/A Horizontal PASS
5646.120 47.05 N/A N/A 68.23 N/A N/A Horizontal PASS
12674.680 46.35 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18GHz)
UM TRy
il : WMW
S
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (4BuV/m)  (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
112.450 30.38 N/A N/A N/A 43.50 N/A Vertical PASS
330.700 30.23 N/A N/A N/A 46.00 N/A Vertical PASS
578.050 33.11 N/A N/A N/A 46.00 N/A Vertical PASS
1808.533 42.66 N/A N/A 68.23 N/A N/A Vertical PASS
6200.520 45,57 N/A N/A 68.23 N/A N/A Vertical PASS
12523.760 46.07 N/A N/A 74.00 N/A 54.00 Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn E-mail: service@morlab.cn
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Plot for Channel 126

I P

L

5 2
- e
) 'V‘v“u_.—f“ '\W

4 B0 &0 T 80 %0100 200 300 400 600 B30 700 BOOBOONG % % 6B 65 TG M5 36106 %6 106
s

PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  4Buv/im) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) AAntenna  Verdict
107.600 30.51 N/A N/A N/A 43.50 N/A  Horizontal PASS
252.130 29.09 N/A N/A N/A 46.00 N/A  Horizontal PASS
691.540 32.82 N/A N/A N/A 46.00 N/A  Horizontal PASS
1919.467 45.82 N/A N/A 68.23 N/A N/A  Horizontal PASS
5649.200 4552 N/A N/A 68.23 N/A N/A  Horizontal PASS
10318.480  46.04 N/A N/A 68.23 N/A N/A  Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
MU T PO L
§ . ‘ ‘
i O
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (4BuVim)  (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) “~ntenna  Verdict
100.810 30.35 N/A N/A N/A 43.50 N/A Vertical  PASS
227.880 29.11 N/A N/A N/A 46.00 N/A  Vertical PASS
785.630 34.51 N/A N/A N/A 46.00 N/A Vertical  PASS
1968.533 42.99 N/A N/A 68.23 N/A N/A Vertical ~ PASS
5757.000 46.07 N/A N/A 68.23 N/A N/A Vertical  PASS
12585.360 46.11 N/A N/A 74.00 N/A 54.00  Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
ShenzhenA Morlab Co-mmunica-tions Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MO R L A L o e s s s a'cva Mipiwwwmotsbon  Emal:sones@norbn
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Plot for Channel 142

UM TRy
i _- —— _—
g A
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  (4Byvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
104.690 29.91 N/A N/A N/A 43.50 N/A Horizontal PASS
229.820 27.70 N/A N/A N/A 46.00 N/A Horizontal PASS
569.320 33.66 N/A N/A N/A 46.00 N/A Horizontal PASS
2011.733 46.04 N/A N/A 68.23 N/A N/A Horizontal PASS
5760.080 46.00 N/A N/A 68.23 N/A N/A Horizontal PASS
10364.680 46.25 N/A N/A 68.23 N/A N/A Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
UM TRy
i
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (4BuVim)  (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) “~ntenna  Verdict
113.420 30.36 N/A N/A N/A 43.50 N/A Vertical PASS
216.240 28.05 N/A N/A N/A 46.00 N/A Vertical PASS
913.670 37.27 N/A N/A N/A 46.00 N/A Vertical PASS
2306.133 44.57 N/A N/A 68.23 N/A N/A Vertical PASS
5763.160 45,92 N/A N/A 68.23 N/A N/A Vertical PASS
11870.800 45.57 N/A N/A 74.00 N/A 54.00 Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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Plot for Channel 151

REPORT No.: SZ22090252W04

I P

-
Fre. PK QP AV Limit-PK  Limit-QP  Limit-AV Antenna  Verdict

(MHz) (dBuV/m) (dBpV/m) (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m)

99.840 30.66 N/A N/A N/A 43.50 N/A Horizontal PASS
210.420 27.58 N/A N/A N/A 43.50 N/A Horizontal PASS
662.440 32.39 N/A N/A N/A 46.00 N/A Horizontal PASS

2078.933 46.40 N/A N/A 68.23 N/A N/A Horizontal PASS
5646.120 45.51 N/A N/A 68.23 N/A N/A Horizontal PASS
10780.480 45.80 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18GHz)
T T A Ty
P _- b A
S, W‘l‘“’m M
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  4Buvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
96.930 29.67 N/A N/A N/A 43.50 N/A Vertical PASS

340.400 30.18 N/A N/A N/A 46.00 N/A Vertical PASS

678.930 32.62 N/A N/A N/A 46.00 N/A Vertical PASS
2453.867 46.27 N/A N/A 68.23 N/A N/A Vertical PASS
5621.480 45.55 N/A N/A 68.23 N/A N/A Vertical PASS
10611.080 46.29 N/A N/A 74.00 N/A 54.00 Vertical PASS

(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn
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Plot for Channel 159
UM TRy
N
? M,
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  4Buv/im) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) AAntenna  Verdict
100.810 31.05 N/A N/A N/A 43.50 N/A Horizontal PASS
226.910 27.49 N/A N/A N/A 46.00 N/A Horizontal PASS
579.990 32.82 N/A N/A N/A 46.00 N/A Horizontal PASS
1836.267 45.83 N/A N/A 68.23 N/A N/A Horizontal PASS
5670.760 45.20 N/A N/A 68.23 N/A N/A Horizontal PASS
12144.920 45.91 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18GHz)
UM TRy
N ‘
? " ..JJI\V".
i W VRV N%_“/,WM "\.‘M“"
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (4Bu\V/m)  (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
97.900 31.30 N/A N/A N/A 43.50 N/A Vertical PASS
219.150 27.66 N/A N/A N/A 46.00 N/A Vertical PASS
572.230 33.17 N/A N/A N/A 46.00 N/A Vertical PASS
2406.400 47.23 N/A N/A 68.23 N/A N/A Vertical PASS
5652.280 45.85 N/A N/A 68.23 N/A N/A Vertical PASS
12286.600 46.04 N/A N/A 74.00 N/A 54.00 Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn
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802.11ac (VHT80) Mode
Plot for Channel 42
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PK QP AV Limit-PK  Limit-QP  Limit-AV

Fre.(MHz)  4ByVim) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) ~ntenna  Verdict
95.960 31.40 N/A N/A N/A 43.50 N/A  Horizontal PASS
229.820 28.92 N/A N/A N/A 46.00 N/A  Horizontal PASS
681.840 33.45 N/A N/A N/A 46.00 N/A  Horizontal PASS
1678.933 46.06 N/A N/A 74.00 N/A 54.00  Horizontal PASS
5646.120 47.16 N/A N/A 68.23 N/A N/A  Horizontal PASS
12292.760  47.21 N/A N/A 74.00 N/A 54.00  Horizontal PASS
(Antenna Horizontal, 30MHz to 18GHz)
MU T PO L
§ .
. L’“‘r\r\’v.‘a“’\%ﬂ“‘w.‘w\ﬁw
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  4Buvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
97.900 29.42 N/A N/A N/A 43.50 N/A Vertical  PASS
237.580 29.15 N/A N/A N/A 46.00 N/A Vertical  PASS
564.470 33.33 N/A N/A N/A 46.00 N/A Vertical  PASS
2108.267 4595 N/A N/A 68.23 N/A N/A Vertical  PASS
5636.880  45.87 N/A N/A 68.23 N/A N/A Vertical ~ PASS
12548.400  46.86 N/A N/A 74.00 N/A 54.00  Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
ShenzhenA Morlab Cornmunicafions Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MO R L A L o e s s s a'cva Mipiwwwmotsbon  Emal:sones@norbn
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Plot for Channel 58
i ) T T T
N
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre. (MH2)  4Buv/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) ~ntenna  Verdict
100.810 29.98 N/A N/A N/A 43.50 N/A Horizontal PASS
224.970 28.63 N/A N/A N/A 46.00 N/A Horizontal PASS
692.510 34.47 N/A N/A N/A 46.00 N/A Horizontal PASS
1842.133 45.91 N/A N/A 68.23 N/A N/A Horizontal PASS
4491.120 46.89 N/A N/A 68.23 N/A N/A Horizontal PASS
10373.920 46.61 N/A N/A 68.23 N/A N/A Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
UM TRy
N i
£ = J\I_\aﬂ\‘\fl \fﬂmw
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (4BuVim)  (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) “~ntenna  Verdict
105.660 30.10 N/A N/A N/A 43.50 N/A Vertical PASS
217.210 28.35 N/A N/A N/A 46.00 N/A Vertical PASS
579.990 33.31 N/A N/A N/A 46.00 N/A Vertical PASS
1214.933 46.55 N/A N/A 74.00 N/A 54.00 Vertical PASS
5855.560 46.19 N/A N/A 68.23 N/A N/A Vertical PASS
11818.440 46.51 N/A N/A 74.00 N/A 54.00 Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
ShenzhenA Morlab Co-mmunica-tions Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road, Hitp/www moriab.cn E-mail: service@morlab.on

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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Plot for Channel 106
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I P

& T 80 80100 200 30

40 60 B30 700 BOOBEOG F % 6B 65 TG M5 36106 %6 106
s

Fre. (MHz) (dBl:C/m) (dBﬁ\lj/m) (dBﬁ\\;/m) (Ic_jllran;:t\_/fn}f) (Iéllgn;:t\_//QnF:) é’é"&t&f\% Antenna  Verdict
98.870 30.26 N/A N/A N/A 43.50 N/A  Horizontal PASS
236.610 28.83 N/A N/A N/A 46.00 N/A  Horizontal PASS
459.710 31.88 N/A N/A N/A 46.00 N/A  Horizontal PASS
1807.467  47.25 N/A N/A 68.23 N/A N/A  Horizontal PASS
5864.800  46.37 N/A N/A 68.23 N/A N/A  Horizontal PASS

12292760  48.02 N/A N/A 74.00 N/A 5400 Horizontal PASS

(Antenna Horizontal, 30MHz to 18GHz)

MU T A1y
- |

Fre. (MHz) (dBEC/m) (dB(S\S/m) (dBﬁ\\;/m) (Ialén;;t\-/i/jnf) é"s";t&?ﬁ) (élénﬁi-//Ar\r{) Antenna - Verdict
109540  31.00 N/A N/A N/A 43.50 N/A  Vertical PASS
242430 2881 N/A N/A N/A 46.00 N/A  Vertical PASS
557.680  32.18 N/A N/A N/A 46.00 N/A  Vertical PASS
2474667  42.86 N/A N/A 68.23 N/A N/A  Vertical PASS
5735440  45.87 N/A N/A 68.23 N/A N/A  Vertical PASS
12579.200  46.80 N/A N/A 74.00 N/A 5400  Vertical PASS

(Antenna Vertical, 30MHz to 18GHz)

MORLAB Lt udings. Feivang Seence Park, o 8 LorgChang Road, ol BOTR-SR0RRERE e SerTobaR%e2e

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn E-mail: service@morlab.cn
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Plot for Channel 122
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UM TRy
i
D L "w\‘_ w},"\r" M»
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  (4Byvim) (dBuV/m) (dBuV/im) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
108.570 31.20 N/A N/A N/A 43.50 N/A Horizontal PASS
210.420 28.33 N/A N/A N/A 43.50 N/A Horizontal PASS
561.560 32.01 N/A N/A N/A 46.00 N/A Horizontal PASS
2126.400 46.95 N/A N/A 68.23 N/A N/A Horizontal PASS
5636.880 45.61 N/A N/A 68.23 N/A N/A Horizontal PASS
12619.240 46.32 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
g 0 120 T/ N T
i
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (4BuVim)  (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) “~ntenna  Verdict
96.930 29.81 N/A N/A N/A 43.50 N/A Vertical PASS
344.280 31.16 N/A N/A N/A 46.00 N/A Vertical PASS
797.270 34.52 N/A N/A N/A 46.00 N/A Vertical PASS
2452.800 43.16 N/A N/A 68.23 N/A N/A Vertical PASS
4725.200 45,57 N/A N/A 74.00 N/A 54.00 Vertical PASS
14014.480 45.66 N/A N/A 68.23 N/A N/A Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn
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Plot for Channel 138
g 0 120 T/ N T
N
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  4Buv/im) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) AAntenna  Verdict
101.780 32.01 N/A N/A N/A 43.50 N/A Horizontal PASS
216.240 27.79 N/A N/A N/A 46.00 N/A Horizontal PASS
564.470 33.30 N/A N/A N/A 46.00 N/A Horizontal PASS
1973.333 42.18 N/A N/A 68.23 N/A N/A Horizontal PASS
5757.000 45.58 N/A N/A 68.23 N/A N/A Horizontal PASS
11125.440 45.91 N/A N/A 74.00 N/A 54.00 Horizontal PASS
(Antenna Horizontal, 30MHz to 18GHz)
UM TRy
N
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (4BuV/m)  (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) Antenna  Verdict
103.720 30.68 N/A N/A N/A 43.50 N/A Vertical PASS
219.150 28.47 N/A N/A N/A 46.00 N/A Vertical PASS
690.570 34.28 N/A N/A N/A 46.00 N/A Vertical PASS
1990.400 46.91 N/A N/A 68.23 N/A N/A Vertical PASS
5750.840 46.41 N/A N/A 68.23 N/A N/A Vertical PASS
10977.600 45.61 N/A N/A 74.00 N/A 54.00 Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn
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Plot for Channel 155
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UM TRy
i
G oy r‘;m\‘ ;
T
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.MH2)  4Buv/im) (dBuV/im) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) AAntenna  Verdict
106.630 30.89 N/A N/A N/A 43.50 N/A Horizontal PASS
353.010 29.62 N/A N/A N/A 46.00 N/A Horizontal PASS
702.210 33.07 N/A N/A N/A 46.00 N/A Horizontal PASS
2139.733 46.22 N/A N/A 68.23 N/A N/A Horizontal PASS
5744.680 46.30 N/A N/A 68.23 N/A N/A Horizontal PASS
12730.120 46.66 N/A N/A 68.23 N/A N/A Horizontal PASS
(Antenna Horizontal, 30MHz to 18 GHz)
UM TRy
i
PK QP AV Limit-PK  Limit-QP  Limit-AV .
Fre.(MHz)  (4BuVim)  (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) (dBuv/m) “~ntenna  Verdict
99.840 30.26 N/A N/A N/A 43.50 N/A Vertical PASS
218.180 28.30 N/A N/A N/A 46.00 N/A Vertical PASS
441.280 31.32 N/A N/A N/A 46.00 N/A Vertical PASS
1618.133 45,93 N/A N/A 74.00 N/A 54.00 Vertical PASS
4380.240 45.33 N/A N/A 74.00 N/A 54.00 Vertical PASS
12148.000 46.44 N/A N/A 74.00 N/A 54.00 Vertical PASS
(Antenna Vertical, 30MHz to 18GHz)
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn
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Annex A Test Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for test
performed on the EUT as specified in CISPR 16-1-2:

Test Items Uncertainty
Restricted Frequency Bands 5%
Radiated Emission 1+2.95dB
Conducted Emission 12.44dB

This uncertainty represent an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MORLAB  rL1-3 suiding A, Feivang Science Park, No.8 LongChang Road, _
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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Annex B Testing Laboratory Information

1. Identification of the Responsible Testing Laboratory

Laboratory Name: Shenzhen Morlab Communications Technology Co., Ltd.
FL.3, Building A, FeiYang Science Park, No.8 LongChang

Laboratory Address: Road, Block 67, BaoAn District, ShenZhen, GuangDong
Province, P. R. China

Telephone: +86 755 36698555

Facsimile: +86 755 36698525

2. Identification of the Responsible Testing Location

Name: Shenzhen Morlab Communications Technology Co., Ltd.
FL.3, Building A, FeiYang Science Park, No.8 LongChang

Address: Road, Block 67, BaoAn District, ShenZhen, GuangDong
Province, P. R. China

3. Facilities and Accreditations

All measurement facilities used to collect the measurement data are located at FL.3, Building A,
FeiYang Science Park, Block 67, BaoAn District, Shenzhen, 518101 P. R. China. The test site is
constructed in conformance with the requirements of ANSI C63.10-2013and CISPR Publication 22;
the FCC designation number is CN1192, the test firm registration number is 226174.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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4. Test Equipments Utilized

4.1 Conducted Emission Test Equipments

Equipment Name Serial No. Type Manufacturer Cal. Date Due Date
Receiver MY56400093 | N9038A KEYSIGHT 2022.03.03 | 2023.03.02
NSLK
LISN 812744 8127 Schwarzbeck 2022.03.03 | 2023.03.02
Pulse Limiter VTSD 9561 VTSD
2022.07.06 | 2023.07.05
(10dB) F-B#206 | ose1F | -onwarzbeck
Coaxial
Cable(BNC) CB01 EMCO01 Morlab N/A N/A
(30MHz-26GHz)

4.2 List of Software Used

Description Manufacturer Software Version
Morlab EMCR V1.2 Morlab V1.0
TS+ -[JS32-CE] Tonscend V2.5.0.0

4.3 Radiated Test Equipments

Equipment
quip Serial No. Type Manufacturer | Cal. Date Due Date
Name
Receiver MY54130016 N9038A Agilent 2022.07.06 | 2023.07.05
Test Antenna -
Bi-Log 9163-519 VULB 9163 Schwarzbeck | 2022.05.25 | 2025.05.24
Test Antenna -
Loop 1519-022 FMZB1519 Schwarzbeck | 2022.02.11 | 2025.02.10
Test Antenna —
Horn 01774 BBHA 9120D | Schwarzbeck | 2022.07.13 | 2025.07.12
Test Antenna — BBHA9170#7
BBHA 9170 Schwarzbeck | 2022.07.14 | 2025.07.13
Horn 73
Coaxial Cable
(N male) CB04 EMCO04 Morlab N/A N/A
(9KHz-30MHz)
Coaxial Cable
(N male) CB02 EMCO02 Morlab N/A N/A
(30MHz-26GHz)
Coaxial Cable
CBO03 EMCO03 Morlab N/A N/A
(N male)

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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(30MHz-26GHz)
Coaxial Cable
(N male) CB05 EMCO05 Morlab N/A N/A
(30MHz-40GHz)
1-18GHz S020180L32
o 61171/61172 Tonscend 2022.07.08 | 2023.07.07
pre-Amplifier 03
18-26.5GHz S10M100L38
o 46732 Tonscend 2022.07.08 | 2023.07.07
pre-Amplifier 02
26-40GHz S40M400L40
. 56774 Tonscend 2022.07.08 | 2023.07.07
pre-Amplifier 02
WRCG-
Notch Filter N/A Wainwright 2022.07.08 | 2023.07.07
5150-5350
WRCG-
Notch Filter N/A Wainwright 2022.07.08 | 2023.07.07
5470-5725
WRCG-
Notch Filter N/A Wainwright 2022.07.08 | 2023.07.07
5725-5850
Anechoic
Chamber N/A IM*6m*6m CRT 2020.01.06 | 2023.01.05
END OF REPORT
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn
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